TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R. Koomen
P.O.Box 17

1560 AA

KROMMENIE

The Netherlands

Report

Project number : 89201754
Report number : 89201754.01br

Received:

A sample, entrance flooring system, marked as: “Nuway Connect — Textile inserts”

TUV sample reference: MT12-35542.01.

Request:

Classification of burning behaviour according to EN 13501-1:2007.
Without performing the follow test: ignitability (direct impingement of flame)
according to EN ISO 11925-2, minimum class is Efl.

Test method:

Reaction to fire (radiant panel) : EN ISO 9239-1:2010.

Results:
See page two.

Appendix:
See page four up to and including ten.

TUVRheinland®

Precisely Right.

TUV Rheinland Nederland B.V.
The Netherlands

Postal address:
P.O. Box 337
7500 AH Enschede

Parking and delivery;
Josink Esweg 10
7545 PN Enschede

www.tuv.com/nl

T +31 88 888 7888
F +31 88 888 7859

Jan.brinks@nl.tuv.com
llse.pierik@nl.tuv.com

Date
14" of May, 2012

Project number
89201754

Report number
89201754.01br

Phone number client
+31 75 627 3273

Fax number client
+31 75 627 3274

Article
Nuway Connect — Textile insert

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,

dated November 17th 2010.
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Date
TEST RESULTS 14" of May, 2012
» Radiant Panel test ISO 9239-1:2010 Project number
. 89201754
Date of testing : 07 and 08-05-2012
Conditioning time, climate : 7days,23£2°Cand 50+ 5 % Report number
Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/m’ 89201754.01br
conforming to EN 13238. ;

S ling procedure : By contractor Article

amping p ) = ¥ . Nuway Connect — Textile insert
Description of cleaning used  : None.
Fixing method : Loose laid. Page

Sample ID of | Test Flame CRF Peak light Smoke | 2/'°
client specimen, spread attenuation | production
orientation |  (cm) (kW/m?) (%) (%.min)

4730_CMD-D 1, L 6.0 >10.9 41.5 161

4730 MD A 2.1 21.0 9.4 45.2 290

4730 MD C 3. 1 22.0 9.2 38.1 267

4730 MD B *4,1 23.0 8.9 39.6 292

Mean 22.0 9.2 41.0 283

Remarks: no flashing, transitory- or sustained flaming,
* specimen extinguished naturally

CONCLUSION
According to EN 13501-1:2007 the tested sample of the aforementioned quality,

entrance flooring system, Nuway Connect with textile insert meets the requirements
of Class Bg - s1.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the

criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

Author: 4 Review:
Mrs. L.; i7l{ Mr. H. Fokkenrood

P

All r."gﬁ.zrs ;':e.s’e’rved

No ‘."a[J this report may be reproduced, provided to and or examined by third parties, and'or published by print, photoprint, microfilm, in
electronic form or any other means without the explicil previous written consent of TUV Rheinland Nederland B.V.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and obligations of
contracting parties are subject to the General Terms & Conditions for Advisory, Research and Certification assignments to TUV Rheinland
Nederland B.V. and or the relevant agreement concluded between the contracting parties.

€ 2010 TUV Rheiniand Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

epar prodocal with e Fare Testing Technelezy FRESOIE sa i

Flooring Radiant Panel Single Specimen Report

Standard
Lahoratory
Spoenser
inselt - ipk
Dale of lest

Specimen description
Test name
File nume
Test number in series

Flux calibration [ile nume

Thickness (mm)
Density (kg/m')

Test duration

Substrale used?
Substrale

Fixing method
Conditioned?
Caondilioning temp. (°C)
Conditioning RH (%)

Test Results

Time to ignition
Time to flameout
Extent of burning (mm)

Criticul [lux ut extinguishment (kW/m?)

HE- 10 (kW/m™)
HI-20 (kW/m-~)
HF-30 (kW/m?)

: EN IS0 9239-1:2002
: TUV Rheinland Nederland B.V.
: Forbo CORAL - 89201754 - Nuway Connect wilh lextile

:May 07 2012

: MT12-35542.01

T Across #1

: DAFRPFILESY L2050015.CSV
e |

: CFRPSOFTMCALIB'FLX12006.CSV

: 14 minutes 52 seconds (892 )
:Yes

- Calcium silicule

T none

s Yes

123

150

: 2 minutes 02 seconds (122 5)
: 14 minutes 49 seconds (B5Y 5)
60

122 10.9

== 109

ce= 109

1>=10.9

Flume spread a1 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peuk light attenvation (%)

Time 10 peak light attenuation
Total integraled smoke (%.min)
Potential classification

Smoke production classification

130

14151
: 6 minutes 36 seconds (416 <)
@ 160.65

 A2(1BN

: sl

These resnlis refute omiy Lo the behuvivur of the specimens of the product under the purticaiar conditions of e ess: they
are pal mtended 16 be the sele eriteriog fer ussessing 1he pocentiul fire hazand of the pradict in wse.

e
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Date
14" of May, 2012

Project number
89201754

Report number
89201754.01br

Article
Nuway Connect — Textile insert
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APPENDIX I: Flooring Radiant Panel Single Specimen Report Rido
14" of May, 2012

Project number
89201754

feepvrt produved wath the Dire Tostine Technntogy | RSSO« fiware g 2 REpOI’t number
89201754.01br

Smoke Graph Article

100 Nuway Connect — Textile insert

Page
4/10

[=2]
(=]

=2
o

2

Transmission/Attenuation (%)
8

I o

0.0 2.5 5.0 7.5 10.0 125 15.0
Time {min)

Test name : Across £1
File pame  : DAFRPFILESI2050015.CSY

Rake Results

Pasition (mm) Time [8) Flux kW) Osh (M) Position () Tiuee (3) Flux (kWem?) Qb (MBm")

ol (159 1.3 7086 310 = 3.7
114 = LN - Seh - an
Lol - 1l - 610 - 25
21 - ud . )] . 22
264 = 82 - 710 LK
i - 7.2 T - 1.n
360 - 6.2 - R0 - 1.4
414 N 53 - hiti] - 1.2
460 - 1.4 E 410 1.1
Comments

Specimen extinguished naturally.

These pesulis redate only 1o the behaviuur vl the speeimens of the prodect undes the partcular conditzons ol 1he s ticy
are notintended o by te sole criteromn for assessing the patental e hazard ol the prodact m use,



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Reputt procduosd wish e Fire Testing Technedogy FRIPS0 soliware

Flooring Radiant Panel Single Specimen Report

A TUVRheinland®

e §

Precisely Right.

Date
14" of May, 2012

Project number
89201754

Report number
89201754.01br

Article
Nuway Connect — Textile insert

Standard : EN IS0 9239-1:2002

Laboratory : TUV Rheinland Nederland B.V. Page
Sponsor : Forbo CORAL - 89201754 - Nuwuy Conneel with textile 5/10
insert - ipk

Dale of lest

Specimen deseriplion
Test name
File name
Test number in series

FFlux calibration lile nume

Thickness (mm)
Density (kg/im')

: May 07 2012
: MT12-35542.01

: Prod #1
: DA FRPFILES\12050016.CSV
o4

: CoFRPSOIFINCALIBVFLX 12006.CSV

Test duralion 2 21 minutes 10 seconds (1270 5)
Substrale used? S Yus

Substrate : Calcium silicate

Fixing method : none

Conditioned? :Yos

Conditioning temp. (°C) - 23

Conditioning RH (%2) 15U

Test Results
Time to ignition
Time to flameout

2 2 minutes 03 seconds (123 s)
: 21 minutes 08 seconds (1268 5)

Extent of burning (mm) 1210
Crilical flux at extinguishment (kW)/m?) 1937
HF-10 (kW/m?) : 10.75
HF-20 (kW/m™) = 9.37
=340 (kWim?) :»= 109
Flame spread al 10 minutes (mm) L Rl
Flame spread al 20 minutes (mm) 2210

Flame spread al 3() minutes (mm) |

Peak light attenuation (%) :45.23

Time to peak light attenuation 2 12 minutes 01 seconds (721 5)
Total integrated smoke (Ge.min) : 289.68

Potential classification : AZ(f1)/B()

Smoke production classification 151

These results relate anly fo the belaviwr ol the apeeimens of the produet omder the particular sndinons ob U et they
ate vat itendid g b the sole erterivn lor assessing the potemtial Tie lazasd of the product in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repor praduced with the Fiee Testing Techne!ray FRPSof sobiwsre

100

[+
=]

8

TransmissionfAttenuation (%)
8 8

Test name
File name

Positton (mm) ‘Time (5) Flux (kWem?) Osh (MIim?) Position (mm} Time (5) Flux (KWom3) (b (M)

all
1L
1ol
210
260
310
R
410
460

Comments

Smoke Graph

5 10 15 20
Time (min)

: Prod #1
¢ DAFRPFILES: 205001 6.C5V

Rake Results

4K 11.5 4,305 510 - )
o7 10,8 6143 560 - 30
™1 1L T.318 ol - 28
Yivd td 7981 abl - .55
. N3 - o 1.%
73 - 760 . le

72 - sl - 1.4

53 - Rl - 1:2

44 - Lt - 11

Specimen extinguished naturally.

These resitlts relatennly iy the belsaviour of e spocimens of the produel undes The parteutpr cunfitions ¢l the lests iy

ane aet intended 1o he the sole eriterion for assessing the polential fire hazard of the produet in use

25
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Report number
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Nuway Connect — Textile insert
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repori procuced soith il Fire Testing Technology FRPSal sefivane e 1

Flooring Radiant Panel Single Specimen Report

Standard : EN IS0 9239-1:2002

Luburatory : TOV Rheinland Nederland B.V.

Sponsar : Forbo CORAL - 89201754 - Nuway Connect with textile
insert - ipk

Dale of lest : May 07 2012

Specimen description : MT12-35542.01

Test name : Prod 42

File name : DAFRPFILESL2050017.CSV

Test number in scries o4

Flux calibration file name  : C.FRPSOFTMCALIBYFLX 1 2006.CSV

Thickness (mm)
Density (kg/im*)

Test duration : 24 minates 12 seconds (1452 5)
Substrate used? tYes

Substrate . Caleium silicate

Fixing method L fone

Conditioned? s Yes

Conditioning temp. (°C) : 23

Conditioning RH (%) 1}

Test Results

Time 1o ignilion : 2 minutes 15 seconds (135 5)
Time 1o fameow 1 24 minutes 04 seconds (1444 %)
Extent of burning (mm) : 220

Critical flux al extinguishment (kW/m?) 19,15

HF- 10 (kW/m?) 21075

HE-20 (kWim’) :9.15

11130 (kWim?) 1>= 109

Flame spread at 10 minutes (mm) 110

Flame spread at 20 minutes (mm) 1220

Flame spread a1 30 minutes (inm) HE |

Peak light attenuation (%) :38.12

Time to peak light attenuation : 10 minutes 38 seconds (638 §)
Tatal integrated smoke (% .min) 1267.34

Potential classification + A2(f)/B(fh)

Smoke production classification :sl

These results relate only lo U behoy our el e specimens of the product under the particular aonditnns ol fie s e
are ot intendad W be the sole eriterion foeasseasing the pocential fire hazand ul the product m usc,
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14" of May, 2012

Project number
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Report number
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Article
Nuway Connect — Textile insert
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: 8 . . . Date
APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of May, 2012

Project number

89201754
Repart groduced with i Fre Testang Lechnology FRESGlsolbwate page 2
Report number
Smoke Graph 89201754.01br
100 Article
Nuway Connect — Textile insert
_. B0
£ Page
s 8/10
5 60
:
= 40
2
“
E 20
£
£
£ -/
0 PSRN PP TP
0 5 10 18 20 25

Time {min)

Test name : Prod #2
File iame  : DAFRPFILES I2030017.CSV

Rake Results

Fositon (mm) Time (8) Flux (kWean?) Qsb (MJim?) - Pasition (mm) Tiowe (8) Fluy (KWem=) Osk (ML)

o) 445 1.5 4. 785 SL0 - 3T
1o 404 10.H 6.113 560 an
160 4 101 7.333 610 oLl
210 1040 9.4 K601 nhtl - i)
261) - N3 - TI0 - 1.8 -
310 - i - 160 - 1.b
6l) B2 - #10 1.4
RaLH = 33 - Ha0 12
46l - 4.4 g10 [.1
Comments

Specimen exlinguished noturally.

These results relute only o the behusauar of the specimens ol the produce wnder the e ticulur conditins ol the lesis they
arg nol mtended fo be the sale enterion for assessing the potential lire hizard of the product in use.
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Date
14" of May, 2012

Project number
89201754

Hoport prvduced sty the Pise Testing Tedsmoloey FRISOL sullyare page |

Flooring Radiant Panel Single Specimen Report

Stundard
Lubormiory
Sponser
Dale of test

Spuecimen description
Test name
File name
Test pumber in series

Flux calibration file name

Thickness (mm)
Density (kg/m?)

Test duration

Subsirate used?
Substrale

Fixing methoed
Conditioned*?
Conditioning temp. (*C)
Conditioning RH (%)

Test Results

Time 1o ignition

Time 1o flamcout
Extent of burning (mm)

Critical Mux at extinguishment (kW;m?)

HFE-10 (k\Wim")
FIE-20 (KWim-)
HE-30 (kW:m")

: EN IS0 9239-1:2002

: TUV Rheinlund Nederland B.Y.

: Forbo CORAI - Nuway + Textile insert - 89201754 - ipk
s May 082012

- MTI12-35542.01

: Prod #3

: DAFRPFILES: 1 2050018.C5V
td

T CAFRPSOFICALIBULX 12006.CSV

: 21 minutes 41 seconds (1301 5)
cYes

: Caleium silicale

- none

:Yes

=23

=50

: 2 minutes 17 sceonds (137 8)

: 21 minules 39 seconds (1299 <)
: 230

1 8.93

= 109

: 8.93

== 109

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peuk light atlenuation
Total integrated smoke {%.min)
Potential classification

Smoke production classification

1D

230

t-1

:39.57

: 10 minutes 47 seconds (647 €)
+292.18

+ A2(f)/B(R)

] |

These results rebute omly to the hehaviour of the specimens ¢l the product under the particulnr conditions o e stz They
are mol miended B be fe sole griterion for assessing Lie potendial (e hizird of the produst in use

Report number
89201754.01br

Article
Nuway Connect — Textile insert

Page
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X 5 i 2 s Date
APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of May, 2012

Project number

89201754
Repoit prewdugad wah the Fare lesiap Fechinslogy DRI spltwg e i
Report number
Smoke Graph 89201754.01br
o Article

Nuway Connect — Textile insert

g

Page
10/10

o
L=1

20

0 5 10 15 20 25
Time {min)

Transmission/Attenuation (%)
F-3
o

Test name ; Prod #3
File name  : Do FRPFILES: 12050018.C8V

Rake Results

Pusition (nun) Time ¢s) Flox (kWem) Osh (MIm?) Position (mm) Time {8) Flux (kWim3) Qsh [ MI'm?)

ol 429 115 4613 At - a7 -
114 636 1N 6.437 360 - 34
1661 817 1.1 7.658 nl = 28 E
2in 103 9. 8304 fnbl) - 22
260 - 3.3 - 710 - 1.8 -
3l - 72 - Tol - | 5
360 62 - 810 - 14 -
4in - 53 - Stslh - k2
dal : 4.4 . Y10 2 il -
Comments

Specimen exlinguished naturally.

These resalts relote unly o the hehaysour ul e specinens of te praduet wmler the puatticubar conditiuns al e lust: ey
st sl anterded o be the sole erilerion lor assessing the patental fire hazind o the product e,



